
 
 
 EXTERIOR FIXING FRAME 
 

ventas@talariachile.cl cel: + 56 9 9415 7593 @talariachile 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
 
 EXTERIOR FIXING FRAME 
 

ventas@talariachile.cl cel: + 56 9 9415 7593 @talariachile 

 

 

Item Parte Ref. No. Descripción Unit Precio（CLP) 

1 50070-56001-000 Horn Set  $     13.500  

43191-54000-000 Horn Holder 55×15×3 Pcs  $      3.500  

10093-56000-000 Nut（DIN6926）M5 Pcs  $      3.500  

10428-56000-000 Bolt （GB/T 70.2）M5×10 Pcs  $      3.500  

43356-54000-000 Clip 76×13×1 Pcs  $      3.500  

2 44072-54000-000 Horn Plastic Cover Pcs  $      3.500  

3 10428-56000-000 Bolt （GB/T 70.2）M5×10 Pcs  $      3.500  

4 43072-54000-000 On-Bike Charging Interface 
Holder 

Pcs  $      2.800  

5 10092-56000-000 Nut（DIN6926）M4 Pcs  $      3.500  

10425-56000-000 Bolt（GB/T 70.2）M4×16 Pcs  $      3.500  

6 50021-54000-000 Charging Patch Cord Set  $     35.000  

7 10428-56000-000 Bolt （GB/T 70.2）M5×10 Pcs  $      3.500  

8 43171-54001-000 Motor Guard Pcs  $     50.000  

9 10428-56000-000 Bolt （GB/T 70.2）M5×10 Pcs  $      3.500  

10 32030-54000-000 L. Plastic Cover Pcs  $     24.500  

11 32050-54000-000 R. Plastic Cover Pcs  $     21.000  

12 10428-56000-000 Bolt （GB/T 70.2）M5×10 Pcs  $      3.500  

13 41034-54000-000 Seat Holder Under Cover Pcs  $     19.500  

14 10611-56000-000 Screw（GB/T 845）ST4.8×13 Pcs  $      3.500  

15 10094-56000-000 Nut（DIN6926）M6 Pcs  $      3.500  

16 51171-56010-000 Rr. Reflector 96×22×24 Pcs  $      5.500  

17 50030-54001-000 DC Converter Set  $     21.000  

10429-56000-000 Bolt（GB/T 70.2）M5×12 Pcs  $      3.500  

10726-56000-000 Washer (GB/T 97.1)Φ6×Φ16×1 Pcs  $      3.500  

18 50020-54000-000 Battery Pack Discharge Cable Set  $    140.000  

19 50170-56000-000 Tip-Over Sensor Set  $     16.500  

20 50010-54000-000 Harness Assy. Set  $     94.500  

 


